
Part-A                                                                                                             1  

 

 

 

INSTITUTE OF NANO SCIENCE AND TECHNOLOGY 

Habitat Centre, Sector-64, Phase-X, Mohali-160062 

 

Tender document for the Construction of 100KLD Sewage Treatment Plant for INST at Sector-81, Knowledge 

City, Mohali (Pb.) 

 

Percentage Rate Tender for Works 

PART A 

Technical / Eligibility Bid 

Notice Inviting Tender, Eligibility Criteria, General Conditions of Contract 

PART B 

Particular Specifications, Special Conditions of Contract, 

Additional Conditions, Approved makes & Tender Drawings 

PART C 

Financial Bid 

January   2019 

Name of work: C/o Sewage Treatment Plant of 100KLD for INST Campus at Sector- 81, Knowledge City, Mohali 
[...]
Handling and direction of closing of shutters shall be designated in accordance with IS: 4043:1969. 

e) MATERIAL: 

Poly Vinyl Chloride Resin (suspension grade) is the basic raw material of PVC compound. PVC resin in 
mixed with chemicals like calcium searate, hydrocarbon Wax, Titanium dioxide, calcium carbonate Acrylic 

base etc. Further additives like UV stabilizers, impact modifiers, pigments, epoxy plasticizer, lubricants, 
acrylic processing aid etc. are also added. The purpose of adding the chemicals and additives is to impart 
strength, surface finish, colour and resistance to fading by light rays. These chemicals are mixed in the 

desired proportion and shall be used in the formulation of PVC material and for free and smooth extrusion 
of PVC cellular sheets.   

f) PROCESS: 

 
i. MIXING: The PVC material so formulated with the addition of chemicals, fillers & additives shall be 

mixed dry powder form in a high speed hot mixer at a temperature of 1100 C to 1250 C. The heated dry 
blend is then to be cooled at room temperature. However, the temperature has to be determined keeping 
in view the climatic conditions and the process requirements. 

 



Institute of Nano Science and Technology 

Part-B                                                                                                                                                                         45 
 

ii. EXTRUSION: The cooled dry blend is off loaded into the hopper of the extruder, and then is fed 
to the screw & barrel of the extruder, where it is melted and kneaded at varying temperatures upto 2050 
C by rotating screws. The thick paste of PVC material is then passed through a hot die to make the 

sheet of required thickness. 
 

iii. POLISHING: The basic shape of the sheet so acquired is then polished with the help of a three-roll 
calendar. At the same time the sheet is cooled by circulating water in the rolls of the calendar and 

thereafter on a roller table by atmospheric air. 
 
iv. CUTTING: The final finished product coming out of the haul-off is cut as per the required size. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Institute of Nano Science and Technology 

Part-B                                                                                                                                                                         46 
 

 

 

 

 

2.3 SAMPLE POUR CARD FOR RCC WORK 

 

 

1.0  

1.1 

GENERAL 

Name of Agency 

 1.2 Structural Element 

 1.3 Location 

 1.4 Architectural drawing No. 

 1.5 Structural drawing No. 

 1.6 Approximate quantity and grade of concrete 

 1.7 Expected start time 

 1.8 Expected finish time 

 1.9 Name of Contractor’s Engineer 

 

 

CENTRING TYPE 

Adequate vertical supports Y/N 

Adequate lateral supports Y/N 

SHUTTERING TYPE 

Cleaned Y/N 

Oiled Y/N 

Leveled Y/N 

Holes plugged Y/N 

REINFORCEMENT TYPE 

Cover blocks Y/N 

Conforms to Drawings Y/N 

Tied Properly Y/N 

Space Bars / chairs Y/N 

Pre-stressing operations completed Y/N 

CONCRETE TYPE 



Institute of Nano Science and Technology 

Part-B                                                                                                                                                                         47 
 

Plant informed about mix and type Y/N 

Transit mixer ready Y/N 

Tower crane ready Y/N 

Concrete pump ready Y/N 

Vibrators (Electrical & Diesel Ready) Y/N 

Predetermined Holes left wherever required Y/N 

Boards for construction joints Y/N 

Conduits placed in position Y/N 

Fan clamps placed in position Y/N 

Steel templates Y/N 

Cement slurry Y/N 

 

 

Dated: 

The above information filled by me after proper verification 

 

 

 

(SITE ENGINEER OF FIRM) 

 

 

 

The above information checked by me Allowed for concreting 

 

 

 

 

(PMC) 

 

 

 

 

 

 



Institute of Nano Science and Technology 

Part-B                                                                                                                                                                         48 
 

2.4 APPROVED MAKES FOR CIVIL WORKS: 

 

 

S.No. Material Approved Make 

1 (i) 43 Grade Ordinary Portland Cement / 
Portland Pozzolona Cement. 

ACC, Ultratech, Lafarge, Ambuja, Jaypee 
Cement, J.K. Cement. 

 (ii) White Cement Birla White, J. K. White, Lafarge 

2 Reinforcement Steel (TMT-Fe500 D) SAIL, Tata Steel, RashtriyaIspat Nigam Ltd 
(RINL), Jindal Steel & Power Ltd. and JSW 

Steel Ltd. 

3 Admixtures &  Plasticizer, 

 Other construction chemicals 

BASF, Fosroc , Pidilite, Sika, CICO 

4 Floor Hardner BASF, Fosroc , Pidilite, Sika, STP, 

Flowcrete 

5 Tubular / Structural Steel SAIL, Tata Steel, Rashtriya Ispat Nigam Ltd 
(RINL), Jindal Steel & Power Ltd. and JSW 

Steel Ltd. 

6 Stainless Steel Sections ( Grade 304 ) Tata steel, Jindal Steel & Power Ltd. and 
JSW Steel Ltd., 

7 Waterproofing Compund BASF, Kryton,Sika, Flocrete 

8. PVC Water Stops Sika, Pidilite, STP,Fosroc 

9. APP Waterproofing Membrane Sika, Pidilite, STP,Suprema 

10. Shuttering Ply Archidply, Century, Green 

11. Rebaring Chemical Hilti, 3M, Fischer, Ejot, Wurth 

12. Fire Sealant Hilti, 3M , Fischer, Wurth 

13. SS Fasteners/Anchors/Cramps Hilti, Fischer, Ejot, Wurth 

14. Metal Ceiling Durum, Hunter Douglas, Unmet, Credence, 
Armstrong. 

15. Pre Coated Galvanised Sheet Lloyds , Tata , Jindal 

16. Heat Resistant Tile Thermotek , Dalal Tile 

17. Furniture Geeken,Indo innovations, Godrej. 

18. Mineral Fibre Ceiling Decosonic, Armstrong ,Saint Gobain 

19. Geotextile Membrane Virendra Textile, Ovilite 

 

 

 



Institute of Nano Science and Technology 

Part-B                                                                                                                                                                         49 
 

3.0 STP WORKS  

3.1 SPECIFICATIONS FOR FAB BASED SEWAGE TREATMENT PLANT OF CAPACITY 100 
KLD  

 

3.1.1. DESCRIPTION OF PROCESS SCHEME  

Waste water will flow via gravity through a bar screen chamber & Oil & Grease Trap to an Equalization 
Tank. A bar  screen  will be provided at the inlet point  in  the  bar screen  chamber  and the waste water 

will flow through  this  bar  screen into the Tank. Bar screen will be so designed that it can be cleaned 
manually from outside the Tank. The oil & grease from the Oil & Grease Trap would have to be removed 
manually. Waste water from the equalization tank will be transferred by means  of Pumps  into the FAB 

tank where it will  be  mixed  with living organisms also called MLSS (Mixed Liquor Suspended Solids) in  
presence of air & air will be introduced  through  submerged air  diffusers (MLSS in aeration tank will be 

maintained   2500-3000  Mg/L). The FAB system will be designed in a way so as to achieve complete 
mixing of organisms with raw sewage. After achieving a complete mixing of organisms over a retention 
period of 10-12 hrs, the effluent would flow via gravity into the Tube Settler. In the tube settler, PVC Tube 

Media would be provided to enhance settling of the sludge with attached settling process.  Through the use 
of baffles the  liquid  in  the Tube Settler is maintained in quiescent condition which  allows the solids to 

settle to the bottom for collection. The accumulating solids known as “Sludge” will be constantly pumped 
back into the FAB tank by sludge recycle pumps.  This return sludge undergoes further digestion in the 

aeration tank and also provides the active organism needed to digest the incoming raw sewage. 

The provision of anoxic tank with mixer with an arraignment of re-circulation of sludge from aeration tank is 
also made to reduce Nitrogen level. 

The Tube Settler will be provided with adjustable overflow weir to collect the treated effluent and a scum 
baffle will keep any floating matter from passing out in the final treated water. Treated  water from Tube 

Settler will over flow into a chlorine contact tank where hypochlorite solution  will  be added to disinfect the 
treated water.  

Excess sludge from the bottom of the Tube Settler will be collected in an adjoining aerobic digester cum 

thickener tank. In this tank sludge will be aerated. The air will be shut off periodically and   supernatant 
water shall flow into the collection tank. This way  the sludge  will  be thickened and its volume will be  

reduced.  The sludge digester cum thickener tank will be sized to  hold  excess sludge. The excess sludge 
will be further passed into a filter press where the sludge will be pressed between plates manually and the 
liquid concentration in the sludge will be further reduced. The sludge will then form into semi-solid cake 

which can be removed for disposal.  

The treated effluent from clarifier will be further treated for tertiary treatment with the help filters, activated 
carbon filter sand UV reactor. Ultra filtration is also proposed to reduce the BOD level to 10 ppm, for use in 

flushing cisterns, landscape irrigation. 

3.1.2 GENERAL SPECIFICATIONS 

3.1.2.1 CHARACTERISTICS OF SEWAGE AT INLET 

The following characteristics of Sewage Treatment plant shall be considered for design purpose. The tenderer 
may collect additional data, if so required by him at his at his own cost. 

    

Estimated sewage   = 100 KLD  

      

  PH  : 6.5 - 8.5 

  BOD  : 350 Mg/L 



Institute of Nano Science and Technology 

Part-B                                                                                                                                                                         50 
 

  S. Solids  : 250 - 300 Mg/L 

  COD  : 500 - 800 Mg/L 

  Oil & grease   : < 50 mg/L 

  Inlet Coliform    : 10 6  - 10 7 counts / 100 ml 

 

3.1.2.2  TREATED EFFLUENT CHARACTERISTICS AT OUTLET  

 

  PH  : 6.5 – 7.5 

  BOD5  : Less than 10 Mg/L 

  Total suspended Solids  : Less than 20 Mg/L 

  COD  : Less than 50 Mg/L 

  Oil & Grease   : Less than 10 Mg/L 

  NH4-N  : 5 PPM 

  N- total  : 10 PPM 

  Outlet Coliform  : < 100 counts / 100 ml (at CCT outlet) 

  The treated effluent shall be odourless, free from oil, grease and other obnoxious matters.   

 

3.1.2.3 DOCUMENTS TO BE SUBMITTED WITH TENDER 

 The tenderer shall submit the following details along with the tender 

 (i) Flow scheme with hydraulics 

 (ii) Description of process 

 (iii) List of mechanical and electrical equipments. 

 (iv) Guarantees 

3.1.2.4   LIST OF ITEMS FOR SEWAGE TREATMENT PLANT 

 In general, STP shall comprises erecting, testing and commissioning of the following items of STP 
suitable for handling 100m3/day based on FAB technology. The sewage treatment plant in general shall 

comprise following items of work. 

a) 1 No. manual bar screen suitable for 100m3/day flow rate. 
 

b) 2 Nos. Sewage lifting pumps (one duty + one stand by) capacity 5m3/hr at 12m head. 
 

c) 2 Nos. Sludge pumps (one duty + one stand by) capacity 5m3/hr at 12m head. 

 
d) 2 Nos. Sludge recirculation pumps from FAB-2 tank to Anoxic tank (one duty + one stand by) capacity 

20.0m3/hr at 10m head. 
 

e) 2 Nos. Filter press feed screw pumps (one duty + one stand by) capacity 1.0m3/hr at 40m head. 

 
f) 2 Nos. Filter feed pumps (one working + one standby) each of capacity 12m3/hr at 25m head. 

 



Institute of Nano Science and Technology 

Part-B                                                                                                                                                                         51 
 

g) 1 Set Hydro-pneumatic system flushing water supply comprising 3 nos. pumps (two working + one 
standby) each of capacity 15.0m3/hr at 65m head. 

 
h) 1 Set Hydro-pneumatic system Irrigation water supply comprising 2 nos. pumps (one working + one 

standby) each of capacity 27.0m3/hr at 45m head. 
 

i) 1 No. MSRL pressure Dual Media filter with frontal pipe work capacity. Flow Rate 12m3/hr and 

2.5kg/cm2  working Pressure. 
 

j) 1 No. MSRL activated carbon filter with frontal pipe work capacity. Flow Rate 12m3/hr and 2.5kg/cm2   

working Pressure. 

 
k) Submersible mixer suitable for 10.0m3 Anoxic tank. 

 

l) 1 No. UV reactor of capacity 12m3/hr. 
 

m) 2 Nos. Air blowers with VFD drive (two working and one standby) twin lobe rotary air blower each of 
capacity 130m3/hr at 6000 mmwg. 
 

n) All interconnecting piping and valves for above equipment as per BOQ. 
 

o) 1 Lot Electrical cabling, earthing, MCC and local push buttons station (Electrical Cabling, earthling 
including the incoming power supply etc shall be provided by the other agency. However, 
connections/terminations to the equipments, testing and commissioning shall be carried out by the 

contractor). 

 Following civil structures as per drawing to be executed in civil works subhead of tender documents: 

a) 1 Nos. RCC Bar Screen Channel. 
 

b) 1 No. RCC O& G Trap Chamber. 
 

c) 1 No. RCC Equalisation Tank. 
 

d) 1 No. RCC Anoxic tank. 
 
e) 2 Nos. RCC FAB tanks. 

 
f) 1 No. RCC tube settler tank. 

 
g) 1 No. RCC Filter feed tank. 
 

h) 1 No. RCC Chlorine contract tank. 
 

i) 1 No. RCC Treated water tank. 
 
j) 1 No. RCC Ultra filtration water tank. 

 
k) 1 No. RCC sludge holding tank. 

 
l) Civil Foundations for the STP mechanical equipment. 

 
m) All manholes, vent pipes as required. 
 

n) Working/maintenance platform for STP fabrication from MS chequard plate & structure steel 
works. 

 



Institute of Nano Science and Technology 

Part-B                                                                                                                                                                         52 
 

o) Fencing around the treatment plant battery limits, entry gate & arrangement for removal of 
storm water. 

 
p) Any other work necessary for satisfactory performances of the system 

 

3.1.2.5 LIST OF INSTRUMENTS 

Following instruments shall be provided in STP 

 

SR.   DESCRIPTION   QTY.  LOCATION 

NO. 

1.  Pressure gauges  Lot  Pumps / blowers 

 

2.  Air rota meters   Lot  On FAB air line 

 

3.  Auto de-slugging valve  Lot  Tube settler drain 

 

4.  Digital energy meter  Lot  Electrical panel 

 

5.  Water magnetic flow  

meter with totalizer  Lot  At inlet  of sewage  

& outlet of treated water 

 

6.  Level switches   Lot  Tanks 

 

3.1.2.6 Electrical Works  
 

i. Cables 

a) Contractor shall provide all power and control cables from motor control centre to various 

motors, level controllers and other control devices. 
 

b) Cables shall conform to IS:1554 and carry ISI mark. 

 
c) Wiring cables shall conform to IS:694. 

 
d) All power  cables shall be aluminium conductor PVC insulated/PVC sheathed FRLS armoured 

cables of 1100 volts grade. 

 
e) All control and wiring cables shall be copper conductor PVC insulated armoured and PVC 

sheathed 600 volt grade. 
 

f) All cables shall have stranded conductors.  The  cables shall be in drums as far as possible 

and bear manufacturer's name. 



Institute of Nano Science and Technology 

Part-B                                                                                                                                                                         53 
 

 

ii. Motor Control Centres 

 

Cubicles switch board of floor mounted and shall be fabricated from 16 gauge M.S. sheet with dust and vermin 

proof construction.  It shall be painted with stove enamelled paint of approved make and shade.  It shall be 
fitted with suitable etched plastic indentifications plates for each motor.  The cubicles shall in general comprise 
of the following : 

  (A) Incoming and outgoing MCCB’s  of required capacity with rotary handle. 

 

  (B)  PVC Colour coaded TPN Aluminium busbar having current density 
0.8Amp/sq.mm. 

 

  (C)     Isolation switch fuse unit one for each motor. 

 

  (D)    Fully automatic DOL/Star Delta starters appropriate for motor rating with ON/OFF 

push buttons  and on/off indicating neon lamps for individual motor. 

 

  (E)    Single phase preventor of appropriate rating for each motor.  